

Certificate of Analysis-COA

Product :	PCS	Batch No :	SC20210926
Date of Manufacture :	2021.09.26	Quantity :	1,000kg
Items	Requirements		Results
Appearance	Light yellow transparent solid		Conforms
Oxygen content	≤0.6%		0.08%
Softening point	200-300°C		255°C
Molecular weight	1100-2000		1400
Molecular weight dispersion coefficient	2.0-2.8		2.5
Ceramic yield	≥55.0%		56.1%
Conclusion :	Conforms to the requirement.		

Analyst: Yuan Dan Dan

Checker: Jia Xuan

Q.C Director: Yuan Dan Dan

SINCERE-CHEM

Tan ID: 91370112MA3QTLNP2E